PAGE : 14 / 14																							발급일자 DATE OF ISSUE : 2007.08.31																
증명서번호												CERTIFICATES										계약서번호																	
CERTIFICATE NO.: E200709-0077-002313(5002028)																							L/C No. (P/O No.) : PLESA																
제 품 명 COMMODITY : E.R.W STEEL PIPE												Senn Sean Steer Corp.										수 요 가 : CUSTOMER : DUFERCO SA																	
제품규격													(주)세 아 제 강									주 문 자 ;																	
SPECIFICATION : API 5LB PSL1/ASTM A53B(2006)																	BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA							SHIPPER : SEAH STEEL CORPORATION															
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG																AH.																							
Se	HEAT NO.	관 단 TYPE	단 주 문 치 수									ANAN SEAN E					수 량 QUANTITY									E SEAH SEAH SEAH SEAH SEAH SEAN SEAN													
NO.	(BATCH NO.)		ORDER SIZE						SCAR SAAN SA					一个		A SOUND SOUND SO					중량(M/T)		5	비) 고 REMARK															
	C713784	*1		-	HE DEAD WEAL DEAD											F	본 수 PCS		TOTAL LI			ENGTH		WEIGHT					1.10	-		HIGHLER CAN BAN SALL SALL SALL							ALLE
51	(SIH8181330)	BBE	16 " X 0.500 "									X 6	. 120	M		96 A.H.	31	9	189.720 M				M		23.3	92	PO.NO :1103054906									19.04			
52	C723063 (SIH8182010)	BBE	16 " X 0.500 "								X 6.120 M					27						M	20.374		74													20.0.8	
-92	(51110102010)	5000														SOUN	CAN SEA				554.1		5			Al	SEAN I												AN
Se		SAAD														540.91		1			SEAM		300	BAN SEA		R.	1 Série								1				為計
50.50		Selan																			SCAN S			érn séri		RI												2.2	
Se	NN SON	HYDROST	DATIC	N	V D	F	6		DW	R				L	RF	7110	COAT	INC	55.A	14		1				5	A	M	ie.	TENSILE TEST			IMPACT		A.M.M.	SEA	1 96	D.M.	
Se	AH SAAB	TES	T	N D	II	L	H	O M	E A	EN	R	R	Ĺ		EL	ZINC	TEST	ING	SAA		CHEMICAL			COMPOSITION			»)			1 mil	(Gage Ler)mm)) IMPACT TEST (°C)		HARD-	HEAT	PROTE	CTIVE
563	HEAT NO	5 s	ec. R		U E		Č	PR	S G I N	D	F	S H	R	A N	V A E T R T	WEICUT	OF	구 일	D		C Si Mr		n P	s	s cu		CR MO	v	CEO	D	TENSILE	YIELD	E.L		-	R TEST	TREAT	LINING	
NO.	(BATCH NO.)	3440	ES		LS		A	RESS	DEUT	N	1	п	Ň	G E	S E N	WEIGHT ZINC C -1	DAT	· 알킬리 · SAL	DES	Ľ	- 31	pit.		13		NI			CEC	IR	TENSILE STRENGTH	STRENGT	H	RGY	AREA	DH	Nia.	1 50	25.44
Sē	AH SAAH	psi	UL	U	& 0) I	56		A I L S	G	5	ěA.	G		ENI	AN	C	.S AL	K I G		2	H.	584	3	2	2	2 2	3		Sel.	uh séj	IN Sè	%	Sé R/	R S	19.44	SN	THICK- NESS	P.H
34	AN SEAM	SeAM	Ť	*2	N	I N G	124	0 N	GAUSS	\$ *3	NT S			Seul And	G	FEAN.	2	4 *5	5 *6	2	Sel		56	*7	, <u>Se</u>	AL	S	e Al	*8	*9	psi	psi	*10	Joule	e %	A.A.L	*11	N Se	
기준	AM SALH	Seal		and a	Sè	1.01		17.0	30	21						ical.	5		MAX	20	6	120	0 30	30	40	40	40 15	5 80)		LM Sèl	NI Sé	ALLEL 1	1 A SI	11 5	0.0114	Sen		A 54
SPEC	AR SEAN	Seam			Sé		15	NAC.				E.A	H	i ced	11	ie A.H.	-	N.	MIN		9 6/		1		56	81				Sie	60000	35000	ALL I	icA/	19.5	M.B.M.	See	1 58	9,94
51	C713784 (SIH8181330)	1310	G	G	G	G	S		G		9 6			が改進		ALPAN A State	100		H P	100.00	7 2 6 2	77			100	1	1 1	2		Т	68270	52200	36	SéAI Exa		Contral International	G		马 ••
Sě	(3110101000)	SEAH	- 64		52	A PA	S		5		15					TEAN	1	ANU	P	1	1444	76	1	1	S 1808	2	2 1	1 8/01	Carlos I.	W	69837	32200	H	12A	1 5	4.14	5èA		4.04
52	C723063	1310	G	G	G	G	15	10.8	G		S	2.0	64	Eč.		LEAH			H	1		80	5	9		Ak	1 5	a ni			AH Sel	NI Sě	ALM.	a de la	1.5	AN	SeA	1 5	S.ET
Sé	(SIH8182010)	SEAN		11,14	Se	1.34	15		5	i Al	1.5	P.	245			周九月	5		P	1 235	6 1	80	1	7	1	1	1 1	77 Y 3 1 1		T	69970	44940	37	L éAl	1.5	美利村	G	AL SE	13,54
200	an saan	584431			30												200		P	1	7 TR	81	13	7	1	1	1 1	- 1		*	69552					中,向 内 人 本 新	Sen.		10.50
SE	ANT SOAN	SéAN			Sé						1.3	10.00	25			Pin A M		n i		1					52	3					H Sel	N Se		SEA	11 5	A.M	SéA	1 50	12.15
sð	an sèan	SeAH	E BÀ	1.63	Sè		141	66.5		6 A 8	-	8A							100	3		SIR.			Se						H SBI	18 58	666	SEA	14 S	AN	Sen.	1 57	RH
56	AN SEAN	Serve	100	1	Se		5			6.54 I	10	ė.				- 200		alle.	NA A									e A			H 56	M 58		E EAL	B S	A.P.P.	SeA	N Se	
36	AN SIAN	Shar			100														1.1					1	14							en ne Mi Sa		SEM.	M S	1.01.24	的是自由		BANK I
36	uter Statio	SPAN	5	1	36					(,)X1	1 5	GIA	PI			NE ALM	500	319	200.03	R	- 四日		SVISI	572	50	ny.	1 5	C (A	6-0	5 45	an 567	RH Se	FAIM	方世网	H S	CAN1	Бед	1 50	AN
N O	*1 ~ *12 : Pofor To Th																															N SA	AN						
Τ	Section Des			HER	0.40																																		23, 53
E		- Contraction	-	R	1	• WE	HER	EBY	CERTI	IFY 1	THAT	THE	MATE	ERIA	L HER	EIN HAS	BEEN	MADE	E AND	TES	TED I	N AC	CORD	ANCE	WIT	H AF	BOVE						0.11	D					
SUIVEYOF . SPECIFICATION AND THE • THE USE OF THE MATERI									CHE F ERIAI	T THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE RESULTS OF ALL TEST ARE ACCEPTABLE. AL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY												Mana	Manager of Q.M Dept. J.E.KIM																
2.50						AN	D/OR	MON	ETARY	PRO	BLEN	IS. I	FURT	IERM	ORE, FOR	ANY ORG FORGING	ANIZA AN O	TION	OR PE	RSO	N(S) ENT	WHO	DELI	BERA	TELY	MOL	DIFIE	ES	μ.			T	F	-	KI	IM	(H	SEAL	RO
						(A	CCOR	DING	G TO 1	THE	ROV	SIO	VS OF	TH	ECRI	MINAL C	ODE 2	31)		556											1.4.1	v .		•		•	· · · · ·	CONTRACTOR	2